lﬁﬂ%ﬁ ;; ” J.l.'- EE-'.I E: JJ+LJ

498BPG A498BPG

Parts Catalogue For ,ooer asessr DieselEngine




G| =

AEHFHHNEMRATETHIER, EAE T 498BPG, A498BPG, 498BT,
A498BT SebLITE B, B AK G — REELE, MIFHMH25FERA—B
HHRESPITHR S HALBHEAR LA, ZiHITE 0575 - 86230864,

YR PR EIT 498BPG, A498BPG (498BT, A498BT S AL (i, MR EHLL T A
.

. R RSMEE RN & (AN ET TRPREDI %) .

. BIRERMHER RPHEES

. IIREH AR

. AP i) 498BT, A498BT LUGHIHLA £ , A FEA WCEINLA & AF M LMK

# B R R AREIE 2005 FRTAH . ZEHTEHRSERRTRR.

AW N =

Anne oo 0O
UUo 4= H

PREFACE

This catalogue is published with the aim of offering convenience to the customers. It
includes all parts of the engine model 498BPG A498 BPG .498BT and A498BT. However, some
parts could be not identical in the catalogue, because several parts are designed for some special
individual consumers. These parts are able to be got support by contact our customer service.

On placing orders for the parts of 498 BPG,A498BPG .498BT and A498BT engine, the cus-
tomers are requested to offer the following notes:

1. The model of your engine and the machine supplier full name.

2. The part number indicated in this catalogue.

3. The name and quantity of the part required.

4. Model 498BT and A498BT in the catalogue is mainly for tractors, parts for combine
harvester could be referenced by appendix.

Drawing of the parts in this catalogue are made according to the design in 2005. Further
changes of the design will be reflected in the next edition.

September/2008



FLEK A iEIL R A

Fs % W ES/fS HE/B
| HRE 485 —08001 1
2 | #HRE 490B - 08001

. 490BT - 13001 -1
30| kR 1
490B - 13001A
490B - 05101 - 14
4 | kR 490B -05101 -9 1
490B -05101 - 19
5 | R=E 490BT - 16003 1
6 | HRER 490BT - 16001 A 1
7 | WEFEE AR 490B - 07000 1
8 | REHWLAETCEHR 490BT - 15001 -1 i
9 | TIRASE 490B - 43001




A498BPG ,A498BT £ F{4HE$

F5 % & H5/R5 B/ & & I
1 | KEs A498B - 03101 1
2 | RITEE e A498B - 03001 4 A498BPG
3| Kl e 490B - 03001 4 A498BT
4 | BEHARER A490B - 03016 4
5 | BEhaY R E R A490BZL -03017 4
6 | BEMAHEE A490B -03109 4
7| REEHE A498B - 11001 1
8 | KESRERLS A498B - 11002 1
9 | BERBE A498B - 11003 4 A498BPG
10 | & A498B - 11004 4
11 | 45m A498BPG - 11005 1
12 | K4S A490B - 11100 1
A498BT
13 | KEZREREE A490B - 11004 1
14 | EMERME A490B -25100 1
15 | BEME SR A490B -23000 1
16 | P RF|BEHER A490B -22000 4
17 | BEAR4E A490B -22001 4
18 | Wy [ ik B e 498B -25001 1
19 | BEEs EhE 498B -25002 3




Contents
498BPG LIRS B Body assembly and 80cessory ceeeeeressesserseessesstenennienitennenne 2
498BT HlLk BB EMH4:  Body assembly and accessory ««+-+esssesseesssesrisinsiniiiiininienns 7
498BPG K135 RECS MM Cylinder head and gas exchanging system assembly «---eeeeeere 11
498BT 4T BESHIM Cylinder head and gas exchanging system assembly -++«+eee2ee - 12
498BPG JHJEEBAL  Oil sump assembly -eeeeeveeesreesneniiiiiiiiii e 16
498BT JHEFS AL Ol sump assembly «+eeeveesreeereesumniiiiiininiiii it 18
{EEEAT AR Piston connecting rod assembly  «+eeseseseesesessstsereesestssnstetsessesentaceaenes 20
498BPG il KA MAR  Crankshaft flywheel assembly «+-eeeseesrsereisuriniiiniiniiiiiiinins 22
498BT B K% M  Crankshaft flywheel assembly  «oveeoveeeeesemsiriinininiiniiiiinnn, 23
498BPGC IERfHi#EEN & MR,  Timing gear train assembly -«coeseseseseeseesiinnniiniiininnnn. 25
498BT IEAT 4R MM Timing gear train assembly  eeeeeseresessieniimninniniinniinnn, 29
BEr% @ ME Cylinder head cover assembly reseereresssessecersesssaracsessennaresetanissasiasae 32
PLME PSR Oil pump and oil pipe assembly — ++eeeerereseesssrereeerinaieeiiiennnne. 34
498BPG WHIKE.RUE¥BM Cooling water pump and fan assembly «++seessesesessesessescn: 36
498BT KHIKZE KM I Cooling water pump and fan assembly «+++eeeeeeeereereemnemnnenenns 37
AT RS Fuel supply system assembly eesesessesescscseesescneatssesnsessesescsuennsnenesenes 40
BEHZR SR Fuel pump assembly «ereeeeeeesrensremeereiiiriniieiiiiiiiie. 42
JHEBE  Governor «eeeeeeeeesseessees eesisssenansnnruriessesstttssssseranns et tesesaasssensrsrsansernssraoes 46
EFEPLER  Starting motor assembly  +veeeseesresiiiiti i 51
ZEHREHLER  Charging generator assembly  «++eosesseesuesseriimniiniiiiiie 53

HLIHIBIE S M AL Ol filter assembly  +oeeeeeersereeemmmimiii e 55



498BPG MLk S H K ffff4 Body assembly and accessory




498BPG - HLE B S FfH4 Body assembly and accessory

Fs

r 5 % K BE & =
No. Part No. Name Q’ty | Remark
1 | GB/T5783 -2000 | /<fabid M12 x32 Bolt M12 x 32 4
2 | GB/T93 -1987 I 12 Spring washer 12 8
3 | 490B -13001A k#®FE , Flywheel housing 1
4 |495B -01047 B ER 50 Plug 50 1
5 | 490B -03017 B2 20 Plug 20 3
6 |490B -01079 BZEH 40 Plug 40 10
7 | GB/Ti20.1-2000 | PHSRELIBIEES Pin A10 x25 2
A10 x25
8 | GB/T5782-2000 | Afhski## M12x65  Bolt M12 x65 2
9 | 490B -13003 WL =4 Cover , inspection hole 1
10 | GB/T97.1-1985 | & 12 Washer 12 6
11 | GB/TS783 -2000 | AfAk48# MI2x28  Boli MI2 x28 2
12 WAL 13 Oil seal 100 x 125 x12 | 1
13 | 490B - 01024A J& R 0il seal seat 1
14 | 490B -01025 JEE RS s Gasket 1
15 | 490B -01009 153 58 Plug 58 1
16 | 495B -01008 ErEisE Rear camshaft bushing 1
17 | 495B -01022A FikiEEs Lower thrust bearing 2
18 | 495B -01026A LR Upper thrust bearing 2
19 | A498B -01019A | Ehi&IEH Bolt 10
21 | A498B -01023 5 ERIRS Rear bearing cap 1
22 | 495B -01033A FHE TR Main bearing, lower half | 5
23 | 495B -01034A FHR LR Main bearing ,upper half | 5
24 | 490B - 01027 ¥ Plug 1




498BPG  HUA B {4 Body assembly and accessory
Fs ®r 5 % 73 e & F

No. Part No. Name Q’ty | Remark
25 | A498B -01032 EHRE Main bearing cover | 4
26 | A498B -01001 LIREN Cylinder block 1
27 | GB/T119.2 -2000 | [E4k4Y4 B8 x20 Pin B8 x20 2
28 | GB/T119.2 -2000 | F4E44 B10 x25 Pin B10 x25 2
29 | 490B -01080 BULER 15 Plug 15 2
30 | 490B -01029 1292 R1/8 Plug R1/8 6
31 | 490B -34009 0 RIFHH O - ring 1
32 | 490B.-01071 B B R SR Oil filter gasket 1
33 | 490B -01072 LI R AR Oil filter back plate 1
34 | 490B - 01073 PLIMIE TS 2 4k A Gasket 1
35 | 490B -01076B S Y T B AR Fuel filter back plate 1
36 | GB/T93 - 1987 BEEHE 8 Spring washer 8 11
37 | GB/T5783 -2000 | /<FiE4e M8 x22 Bolt M8 x 22
3 | 490B -01002 SELEWEAL () Bolt 14

490B -01003 SEZER(Z) Bolt 4
39 | 490B —01044 A T Xzzhgz . for  cylinder
40 | A498B -01005 SHE Cylinder liner 4
41 | 495B -01050 B R 60 Plug 60 1
42 | 495B -01007 LERL e E =S Camshaft bushing 2
43 | 490B -01012 KBS E Gasket 1
44 | 490B -01011 -8 BEKE Water pipe 1
45 | GB/T5783 -2000 | /NFIEM4 M8 x22 Bolt M8 x 22 2
46 | 490B -01101 BOK B FA% Drain cock handle 1
47 | 490B -01103 T R B ES Drain cock core 1
48 | GB/T91 -2000- FO443.2x22 Pin 3.2 x22 1




498BPG MUK BB S {4 Body assembly and accessory

s A2 %4 i e &
No. Part No. Name Q’ty | Remark
49 | 495B -01102 = {4 Valve body 1
50 | GB/T848 —1985 | /N[ 6 - 140HV Washer 6 — 140HV 2
51 | 490B -01104 L3 Spring 1
52 | GB/T91 -2000 FOH 1.6 x12 Pin 1.6 x 12 1
53 | GB/T97.1 - 1985 | SE-4uE 8 - 140HV Washer 8 — 140HV 2
54 | 495B -01015 PLimmEnE 0il injector 4
55 | GB/T5783 2000 | <k M8 x 16 Bolt M8 x 16 2
56 | GB/T5783 —2000 | 7<fiskiZk: M8 x30 Bolt M8 x 30 5
57 | GB/T62 - 1988 2R M6 Nut M6 1
58 | GB/T97.1 - 1985 | -4 6 - 140HV Washer 6 — 140HV 1
59 | 490B -34005 PRI SS |2 Upper cover, air intake )
60 | 490B — 34008 BB £ Seal ring 1
61 WM (1) Filter( [ ) 1
62 | 490B - 34006 W% 2% T 1A ;g;”;;fm GHlE L 1
63 | 490B -34013 WEE(D) Air vent( 1) 1
64 | 490B -34010 o EE Transition pipe 2
65 | 490B -34011 Pezn Strut 1
66 ER(T) Filter( 11 ) 1
67 | 490B - 34012 ERECT) Air vent( 1) 1
68 | 495B 34003 R Plate 1
69 | 495B —34004 HREY Inlet drivepipe 1
70 | 490B -34002A B EMR Fixed plate 1
71 | 495B -34007 HMECD) Air vent( 1) 1
72 | GB/T67 - 2000 FrAt 73 484T M6 x50 Screw M6 x 50 i




498BPG MUK GRS M4 Body assembly and accessory

Fs ® % 24 PR BE &
No. Part No. Name Q’ty | Remark
73 | GB/T67 -2000 | FF#L3L 4247 M6 x 10 Screw M6 x 10 5
74 | GB/T93 - 1987 TEEHE 6 Spring washer 6 5
75 | 490B - 13002 By et Plate 1
76 | 495BPG -15200 | R EHLATRL( %) ](Z{Iegfitr;e front bracket 1
77 | 495BPG 15100 | REHLATHLECH) f;‘lgg’h"te) front bracket 1
78 | GB/T93 -1987 MEEHE 10 Spring washér 10 8
79 | GB/T5783 2000 | A fi3kiZ# MI0x25  Bolt MI0 x25 8
80 | GB/T97.1 1985 | SE#& 10 - 140HV Washer 10 - 140HV 8







498BT MUK B M4 Body assembly and accessory

F5 fr 5 & FR BE & &
No. Part No. Name Q’ty | Remark
1 | GB/T5783 -2000 | /<f484 MI2 x32 Bolt M12 x 32 4
2 | GB/T93 -1987 TEEENEE 12 Spring washer 12 8
3 | 490BT - 13001 ®irt Flywheel housing 1
4 | 495B -01047 B EHR 50 Plug 50 1
5 | 490B -03017 B EH 20 Plug 20 3
6 | 490B -01079 B EH 40 Piug 40 10
7 | GB/T67 -2000 M AR Screw M6 x 10 2
8 | GB/T93 - 1987 K E 6 Spring washer 6 2
9 | 490B - 13003 METLEAR Cover, inspection hole 1
10 | GB/T70 - 1985 f}é‘ﬁ%ﬂi&ﬂﬁ Screw M12 x90 2
11 | 490BT - 13004 RIEESRH Shim 1
12 T 12 Oil seal 100 x 125 x12 | 1
13 | 490B -01009 M2 58 Plug 58 1
14 | 495B -01008 JE R A Rear camshaft bushing | 1
15 | 495B -01022A F kiR Lower thrust bearing 2
16 | 495B -01026A FikER Upper thrust bearing 2
17 | A498B -01019 ERRE R Bolt 10
18 | 490B - 01018 ER AR R E Washer 10
19 | A498B -01023 IEER Rear bearing cap 1
20 | 495B -01033A FWETR Main bearing, lower half | 5
21 | 495B -01034A FHREER Main bearing,upper half | 5
22 | 490B - 01027 s Plug 1
23 | A498B -01032 Fai&R=E Main bearing cover 4
24 | A498B -01001 TIRE Cylinder block 1




498BT  HLIK BB S Mf{HF Body assembly and accessory

F5 A % i WE &
No. Part No. Name Q’ty | Remark
25 | GB/T119.2 -2000 | [FkE44 B8 x20 Pin B8 x 20 2
26 | GB/T119.2 -2000 | [EkE4S B10 x25 Pin B10 x 25 2
27 | 490B -01080 BB EHR 15 Plug 15 2
28 | 490B -01029 #2 3¢ R1/8 Plug R1/8 6
29 | 490B - 34009 0 R+ O - ring 1
30 | 490B -01071 PR A 0Oil filter gasket 1
31 | 490B -01072 HLIIE BB AR Oil filter back plate 1
32 | 490B -01073 HLIH R TE 28 40 B Gasket 1
33 | 490B -01076B B TE 25 AR Fuel filter back plate 1
34 | GB/T93 - 1987 P 8 Spring washer 8 11
35 | GB/T5783 -2000 | AfhiZk: M8 x22 Bolt M8 x22
36 | 490B 01002 ST (R) Bolt 14

490B -01003 SHEEER(Z) Bolt 4
37 | 490B - 01044 L% Washer ~for cylinder
38 | A498B -01005 SHE Cylinder liner 4
39 | 495B - 01050 BILEH 60 Plug 60 1
40 | 495B -01007 iR E Camshaft bushing 2
41 | 490B -01012 K E®E R Gasket 1
42 | 490BT -01011 7% - Water pipe 1
43 | GB/T5783 -2000 | AfAig#e M8 x22 Bolt M8 x 22 2
44 | 490B -01101 HOK B8 Drain cock handle 1
45 | 490B -01103 HOK 1B 1t Drain cock core 1
46 | GB/T91 -2000 FFO44 3.2 x22 Pin 3.2 x22 1
47 | 495B -01102 (1T Valve body 1
48 | GB/T848 - 1985 /NP 6 - 140HV Washer 6 - 140HV 2




498BT MUK BRL M4  Body assembly and accessory
Fs f 5 24 73 '’ & &
No. Part No. Name Q’ty | Remark
49 | 490B -01104 L Spring 1
50 | GB/T91 -2000 FFE4 1.6 x12 Pin 1.6 x 12 1
51 | GB/T97.1 -1985 | F-[E 8 - 140HV Washer 8 — 140HV 2
52 | 495B - 01015 IR L Oil injector 4
53 | GB/T5783 2000 | Aiski2e M8 x 16 Bolt M8 x 16 2
54 | GB/TS783 -2000 | /AL iEM4 M8 x30 Bolt M8 x 30 5
55 | GB/T62 - 1988 P42 M6 Nut M6 1
56 | GB/T97.1 -1985 | E4& 6 — 140HV Washer 6 — 140HV 1
57 | 490B - 34005 R SE | 2% gggﬁre cover, air intake 1
58 | 490B —34008 MR £ Seal ring 1
59 WM (I) Filter( I ) 1
60 | 490B - 34006 RS A ;g;’:;fms S 1
61 | 490B -34013 WEECD Air vent( 1) 1
62 | 490B -34010 TEE Transition pipe 2
63 | 490B -34011 Pezm Strut 1
64 WEM(I) Filter( I ) 1
65 | 490B - 34012 ESECT) Air vent( ) 1
66 | 495B -34003 MR Plate 1
67 | 495B -34004 HEEY Inlet drivepipe 1
68 | 490B -34002A B EMR Fixed plate 1
69 | 495B - 34007 BERECT) Air vent( [ ) 1
70 | GB/T67 -2000 FrRE AL B24T M6 x50  Screw M6 x 50 1

.10 -



498BPG S L3 KA SHLA

Cylinder head and gas exchanging

system assembly

<11 -



498BT S HLHmMECA MM Cylinder head and gas exchanging

system assembly

- 12 -



KELHEKLBECSHM  Cylinder head and gas exchanging

system assembly

Fs f 5 PR ﬁ% %

No. Part No Name Q’ty | Remark
1 | 490B -03018 BB ER 12 Plug 12 2
2 | GB/T894.1-1986 | $4M& 20 Snap ring 20 2
3 | GB/ 'i'848 - 1985 #pE 20 Washer 20 8
4 | 490B -03212A RITEBHE Valve rocker arm bushing | 8
5 | GB/T6171 -2000 | 12} M8 x 1 Nut M8 x 1 8
6 | 490B -03201 SrlEpEegs  Adusting scrow for valve | g
7 |490B -03211A SAlE L Valve rocker arm 8
8 | 490B -03202 KITEEM Seat 4
9 | 490B -03203 AR Lt e Spring 3
10 | 490B -03204 KITEEH Shaft 1
11 | GB/T5783 -2000 124 M8 x 18 Bolt M8 x 18 6
12 | GB/T93 - 1987 EEHhE 8 Spring washer 17
| 13 | GB/T97.1 - 1985 F4vpE 8 Washer 8 2
14 | GB/T1096 - 1979 et C8 x32 Key C8 x32 1
15 | 495B -06003 K ITHEFF Push rod 8
16 | 490B - 06002 e ARE 33 Push tappet 8
20 | 490B -02008 A AR Thrust plate for camshaft 1
21 |495B - 06001 ikt it Camshaft 1
22 | 490B -03006 8%k Split valve retainer 16
23 | 490B - 03007 SITHE FE Valve spring seat,upper | 8
24 | 490B -03005 SARILE: S 3 Valve spring, inner 8
25 | 490B -03004 Kishask Valve spring , outer 8
26 | 490B -03011 SITHET R Lower ;eat,valve spring | 8
27 | 495B -03015 HESIT Exhaust valve 4

<13 -



AL B S

system assembly

Cylinder head and gas exchanging

FE A= w WE| & &
No. Part No. Name Q’ty | Remark
28 | A498B -03014 | #K[] Intake valve - 4
29 | GB/T5783 -2000 | #Z# M8 x 18 Bolt M8 x 18 4
30 | GB/T93 - 1987 | k4 8 Spring washer 8 17
31 | 490B -03012 % Rear cover i
32 | 490B -03013 fEmad s Gasket 1
33 | GB/T56 -1988 | ¥84% M8 Nut M8 8
34 | GB/T899 - 1088 | RAWEE Stud AMS - M8 x 50 8
35 | 498B -03101 ik Cylinder head 1
36 | 490B -03102 LY Valve guide 8
38 | 490B -03001A SITBEMEESE  Stud 4
39 | GB/T6170 - 2000 !;;%ﬂ M10 \ Nut M10 4
40 | GB/T93 -1987 | B+ 10 Spring washer 10 8
41 | GB/T97.1-1985 | SE#H 10 Washer 10 8
42 | 495B -03003 HES Bt it Gasket 4
43 | GB/T899 - 1988 | AHRE Stud AMS - M8 x 25 8
44 | GB/T6170 -2000 | 2 M8 Nut M8 8
45 | 490B -03103 W Plug 1
46 | 490B -43005 PBiRF TR Thermostat gasket 1
47 | GB/T5783 2000 | #8# M8 x25 Bolt M8 x 25 3
48 | GB/T97.1-1985 | 41/ 8 . Washer 8 7
49 | 490B -43001 PSS Thermostat cover 1 |498 éPc

490BT - 43001 TiRAR Thermostat cover 1 | 498BT
50 | 490B -43003 RN ER K Thermostat cover gasket 1
51 | 490B -43002 TiRAS Thermostat 1




L R E LA

&

Cylinder head and gas exchanging

Sysi€m assemo
Fs % # 7N e &F
No. Part No. Name Q’ty | Remark
52 | 490B -01074 RE Pipe 1
53 | 495B -43007 INESOKE Water pipe 1
54 | 490B - 43008 $2 %8 NPT3/8 Plug NPT3/8 1
55 | GB/T5782 -2000 | #2f% M8 x 35 Bolt M8 x 35 4
56 | 490B -43101 PR Thermostat housing 1
57 | 490B -43009 IKIBAL 2 Water temperature sensor 1
58 | 495B -03108 HeST 1 Exhaust valve seat 4
59 | A498B -03107 HES T Intake valve seat 4
60 | 490B -03009A O Hoisting bracket 1
61 | 490B -01078 Wi E R 30 Pulg 30 4
62 | 485 —08001 HsH Exhaust pipe 1
63 | A498B -01004 S AL Gasket 1
64 | 490B -03109 WA EE Sleeve tube 4
65 | 490BT - 08003 HS Y Exhaust adapter 1 | 498BT
66 | 490B —09002 R Intake pipe 1 |498BPG
490BT - 09002 R Intake pipe 1 | 498BT
67 | 490BT - 09004 P B YR Paper gasket 1 | 498BT
68 | 498 03016 K115 mE Ol seal 8
69 | 490B - 54000 25 S ke Air calorifier 1 |498BPG
70 | 490B -09003 -7 | #KIEE Intake adapter 1 |498BPG

.15 -



8BPG JHJEFEEA, Oil sump assembl




498BPG wJik5s S, Oil sump assembly

5 A =2 VA i3 HE & O
No. Part No. Name Q’ty | Remark

1 | 490B -07200 HLIAR R 344 0il dipstick 1

2 | 490B - 07002 RSB A Gil sump gasket 1

3 | GB/T5783 -2000 | Afa3Lif# M8 x16  Bolt M8 x 16 28

4 | GB/T93-1987 | BuiksE 8 Spring washer 8 28

5 | 490B -07100 TR TR B Oil sump 1

6 | JB982 -1977 4B EHEE 20 Seal ring 20 1

7 |msa3-1ore | AKEERE Magnetic plug M20 x1.5 | 1

‘17 -



498BT /KA,  Oil sump assembly

.18 -



498BT  {HIJEETE B AL

Oil sump assembly

s A v PR BE &
No. Part No. Name Q’ty | Remark
I |490BT -07002A | MRS H 0il sump gasket 1
2 | 495BT -07106 FHER Main oil sump 1
3 | 490BT - 07004 M AR 0il sump gasket 1
4 | 490BT -07003 MRS AR 0il sump botton plate 1
5 | GB/T93 -1987 | W%k E 8 Spring washer 8 41
6 | GB/T5783 -2000 | /NFIk42H: M8 x25  Bolt M8 x25 39
7 | JB982 - 1977 AW EH R 20 Seal ring 20 1
8 | JB2343 - 1979 BiPEUE%E M20x1.5  Magnetic plug M20 x1.5 | 1
9 | 490BT -07303 VLR REE B Gasket 1
10 | 490BT - 07300 ’qulm WREERER il lover pipe 1
11 | GB/T5783 -2000 | 7<ff3kiZ# M8 x20  Bolt M8 x20 2
12 | 490B - 07200 PLMAR R BB 0il lever 1
13 | 495BT-15001 | RaHHLAT R Engine front bracket 2
14 | GB/T93 -1987 | %k 18 Spring washer 18 4
15 | 490BT - 07800 R SHHLAT LR Bolt 4
16 | GB/T93 -1987 | #¥#\E 10 Spring washer 10 6
17 | GB/T5782 2000 | /Nffski@#: M10 x45  Bolt M10 x45 6

<19 .



<20 -

10

TEZEEF B  Piston connecting rod assembly




THZEEFF SR, Piston connecting rod assembly

5 r 5 % PR oE| & I
No. Part No. Name Q'ty | Remark

1 | A498B - 04002 F—HEKIF Compression ring( top) 4

2 | A498B - 04003 F_EKHF Compression ring( second ) 4

3 | A498B -04102 R Spiral expansion spring 4

4 | A498B - 04103 144 Pin 4

5 | A498B -04101 HIRF & 0il ring body 4

6 | GB/T893.1-1986 | FLPIRatE$4P 34  Snap ring 34 8

7 | A498B-04001-1A | 15 Piston 4

8 | A498B -04004A 6 24 Piston pin 4

9 | A498B -04205 HEFRE Connecting rod bush 4

10 | A498B -04201 EEFK Connecting rod 4

11 | 495B -04005 -1A | EFFHIT Connecting rod bearing 8

12 | 495B -04202A HE#HE Connecting rod cap 4

13 | 495B -04203B HeAFIER Connecting rod bolt 8

.21 -



498BPG i K S, Crankshaft flywheel assembly

.22,



498BT fliHh K5 5 AL  Crankshaft flywheel assembly

.23 .



Hh 3 K3 28 Crankshaft flywheel assembly
Fs r % PR WE & &
No. Part No. Name Q’ty | Remark
1 | 490B -05008 I Starting pawl 1
2 | 490B - 05007 EshRE Washer , starting pawl 1
3 | 495B -05006 gl V H#H i V - belt 1 |498BPG
490BT - 05006 B V H 5 V - belt i | 498BT
4 | GB/T1096 - 1979 F# A12 x60 Key A12 %60 1
5 | 495B -05004A gl Crankshaft 1
6 | GB/T119.2-2000 REH:44 B10 x24 Pin B10 x24 1
7 | GB/T278 - 1989 7K 80203 Bearing 80203 1
8 | 490B -05102 KERKE Flywheel ring gear 1
9 |490B -05101 -7 it Flywheel 1 |498BPG
495BT -05101A % Flywheel 1 | 498BT
10" | 490B - 05001 RESIRR RS Safe plate 3
11 | A495BZL -05002 KisiER Flywheel bolt 6
12 | 490BT -05120 KR RARE Snap ring 1 | 498BT

©24 .



498 BPG

ERt 1 &R B, Timing gear train

assembly

.25 .



498BPG  [ERT ML B A B,  Timing gear train assembly

Fs ®r = % R Wht| & i
No. Part No. Name Q’ty | Remark
1 | GB/T5782 -2000 | 424 M8 x 30 Bolt M8 x 30 2
2 | GB/T859 -1987 | #[ 8 Washer 8 33
3 | GB/T849 - 1987 | #& 8 Washer 8 36
4 | GB/T5782 -2000 | iZf% M8 x25 Bolt M8 x 25 8
5 | GB1192 -2000 B AE44 B8 x 20 Pin B8 x 20 2
6 | GB/T5782 -2000 | #2# M8 x70 Bolt M8 x 70 8
7 | 490BPG - 160001 | ERf ¥ = Cover 1
8 | 490BPG - 160002 | IER St EH M Gasket 1
9 | 490BPG -82014 | jE#IR4T Adjusting screw 1
10 | GB/T6171 2000 | #2# M8 x 1 Nut M8 x 1 1
11 | 490BPG -82008 | Wi EFE A& ZE Bearing cover 1
12 | 490BPG - 82009 | Bk - Gasket 1
13 | 490BPG -82001 | JE#R End plate 1
14 | GB/T297 -1994 | #hi7& 30207 Bearing 30207 2
15 | GB/T5782 -2000 | #Z# M8 x20 Bolt M8 x 20 4
16 | GB/T5782 -2000 | #Z# M8 x40 Bolt M8 x 40 2
17 | 490BPG -82003 | JE i[5 Washer 1
18 | GB/T5782 -2000 | iZ#: M8 x 60 Bolt M8 x 60 2
19 | GB/T5782 -2000 | iZ# M8 x 15 Bolt M8 x 15 1
20 | 490BPG -02100 | W& BT 0il pipe 1
21 |490B -02012 -1 | {5 %HER End plate 1
22 | 490BPG -82007 | MERE® Hydraulic pump gear 1
23 | GB/T5782 -2000 | ¥ M8 x50 Bolt M8 x 50 3
24 | 490BPG -82006 | 34 thi 4 e AR BYAR Snap plate 1




498BPG IERTA# 153N & B A Timing gear train assembly

F5 f = % i3 BE| & F
No. Part No. Name Q’ty | Remark
25 | 490BPG - 82004 UL [Tk Bridge gear 1
26 | GB/T276 - 1994 & 6009 Bearing 6009 2
27 | GB/T893.1-1986 | $4p8 75 Snap ring 75 1
28 | 490BPG - szoos‘ UK R Gear shaft 1
29 | 490BPG - 82010 B A Gasket 1
30 | 490BPG -82011 BREAR Connecting plate 1
31 | 490BPG - 82012 BERSBH Gasket 1
32 | 490BPG - 82013 W End cover 1
B | GB/m21-1976 | (RASFSIRE Bolt M10 x45 2
34 | GB/T859 - 1987 #E 10 Washer 10 8
35 | GB/T849 - 1987 | #H 10 Washer 10 8
36 | 490BPG - 02003 8 3 5 1E B U Pump timing gear 1
37 | 490BPG - 02006 ERHEERR Timing idle gear 1
38 | 490B - 02005 EREERHE Bushing 1
39 | 490B - 02004 P Idle gear shaft 1
40 | 490BPG - 82002 PR E Serew 1
41 | GB/T5782 -2000 | Afikig# M12 x45  Bolt M12 x45 1
42 | GB/T859 - 1987 BZRIBMESRE 12 Spring washer 12 1
43 | 490B - 02011 MASHIER 5% ER  End cover 1
44 | 490BPG - 02009 AR IE R % Camshaft timing gear 1
45 { GB/T1096 -1979 | 4 C12 x63 Key C12 x 63 1
46 | 490BPG -02007 gh i IE B 5 Crankshaft timing gear 1
47 | GB/T5782 -2000 | 42 M8 x45 Bolt M8 x45 1
48 | 490BPG - 16003 ERERE Timing gear housing 1

.27



498BPG FEHE®R/EZH R B L Timing gear train assembly

Fe5 A= vA i HE| & &
No. Part No Name Q’ty | Remark
49 | 490BPG - 16009 ERKRESRA Gasket 1

50 | GB/T5782 -2000 BB M8 x75 Bolt M8 x 75 2

51 | 490BPG - 16008 R X Gasket 1

52 | 490BPG - 16004 WM Bk 2 Connecting flange 1

53 | 495B - 02105 B ERHE R HE Axle sleeve 1

.28 .



498BT IERHA#1ESI R S Timing gear train assembly

.29 .



498BT IERTHE1E3 R S, Timing gear train assembly
e (A Z4 R e & IE
No. Part No. Name Q’ty | Remark
1 | 490BT - 16014 WE T Hydraulic pump end cap | 2
‘ ; Hydraulic pump end ca
2 - 3 2 y pump P
2 | 490BT -16013 WIEEREBA P 2
v Front hydraulic pump
3 | 495BT -16016 ATV ZE BE AR e 1
5 | GB/T276 - 1994 IR A 6206 Bearing 6206 2
6 | 495BT -16001A ERTERER Timing gear cover 1
7 | 495BT - 16002 IEREEE SN Timing gear cover gasket | 1
8 | 495BT - 16003 ERtk=E Timing gear 1
9 | 495BT -02011 MIUER % g:;;“ ST L 3
10 | GB/T292 -199%4 BRI A 7206AC  Bearing 2
Rear hydraulic pump
11 | 495BT -16019 JE BB AR gusset plate gasket 1
N Rear hydraulic pump
12 | 495BT - 16018 JE R R AR O 1
13 | GB/T5782 -2000 NSk IEME M8 x40 Bolt M8 x40 2
14 | GB/T5782 -2000 | Nffi3kiR#: M8 x50  Bolt M8 x50 4
15 | GB/T5782 -2000 | /NFiki4 M8 x60  Bolt M8 x60 4
16 | GB/T5783 -2000 | /NfK42# M8 x25  Bolt M8 x25 1
17 | GB/T5782 -2000 FNASLIZ A MR x 30 Rolt M8 x 30 4
18 | GB/T5783 -2000 Ak iE M8 x70 Bolt M8 x 70 10
19 | GB/T5782 -2000 NASKIEM M12 x45  Bolt M12 x45 1
20 | GB/T93 -1987 HEEIE 12 Spring washer 12 1
Camshaft timing gear
21 | 490B -02011 ME B IERHE R EAR e e 1
22 | 490BT -02009 Y555 IE B A %S Camshaft timing gear 1
- D A imging lazy gear
23 | 490BT - 02006 IERHE 5 Timging lazy g 1
24 | 490B -02015 W8 H 3R IE B 15 %8 Timing gear 1

.30 -



498BT ERti5%1Esh & A Timing gear train assembl
g2 y

F5 t = % i e & I
No. Part No. Name Q’ty | Remark
25 | 490B - 02012 b 1 s Bt R AR Plate |
26 | GB/T5782 -2000 | /AkiZ# M8 x60  Bolt M8 x60 2
27 | 490BT -02100 I AR R Injection pipe 1
28 | 490B - 02004 ERHE B4 Rh Gear shaft 1
29 | 490B - 02005 ERMERHRE Gear bushing 1
30 | GB/T5783 -2000 | /fi-ki2F: M8 x 16 Bolt M8 x 16 1
31 | 490BT -02007 il 1 B S Crankshaft timing gear 1
32 | 490BT - 53002 K PLEHE Bracket 1
33 | GB/T5783 -2000 | 75f3kiZ# MIOx25  Bolt M10 x25 2
34 | GB/T93 - 1987 BAEHE 10 Spring washer 10 2
35 | GB/T5782-2000 | /NAIskiZk: M8 x55  Bolt M8 x55 3
36 | GB/T93 - 1987 B 8 Spring washer 8 34
37 | GB/T97.1-1985 | SF-#& 8 - 140HV Washer 8 — 140HV 34
38 | GB/T5783 -2000 | 7 faskiZ# M8 x30  Bolt M8 x30 1
39 | 495BT - 02010 JEBUER Hi 4 2:;‘ L RO 1
40 | GB1192 -2000 B4 8 x20 Pin 8 %20 1
41 | 490BT -02015 B EA iM% Bushing 1
42 | GB/T5783 -2000 | /NAiki2H M6 x 16 Bolt M6 x 16 6
43 | GB/T93 - 1987 B 6 Spring washer 6 6

.31 -



«32.

RELFELA  Cylinder head cover assembly




SELE SR Cylinder head cover assembly

s £ 5 £ i R &
No. Part No. Name Q’ty | Remark

1 |490B -11201B pilip: Cap 1

2 | 490B - 11014 finih O 35 g Cap gasket 1

3 | 490B - 11006 SawmEBE Seal washer 4

4 | 490B - 11100A S E B Cylinder head cover 1

5 | 490B - 11004 & L % FAR R 4 Rubber pad 1

6 | GB/T827 - 1986 | £ZKE4I4T 2 x5 Rivet 2 x5 4

7 |490B-11009 -1 | 4844 Nameplate 1

8 | GB/T923 - 1988 | #JE42£} M8 Nut M8 4

«33.



- 34 .

PLMAER HUME RS S Oil pump and oil pipe assembly




PLIMZE ML E B AR Oil pump and oil pipe assembly

FFes A & 7N WE| & IF
No. Part No. Name Q’ty | Remark
1 |495B -31203 B8 A 44 Pin 2
2 | 495B -31001 IR E N 2 b e Oil pump driving gear 1
3 | 495B -31004A | HLWEEIE 0il pump housing 1
4 | GB/T97.1-1985 | F-#H 8 Washer 8 5
5 | GB/T93-1987 | sH%knE 8 Spring washer 8 5
6 | GB/T5783 -2000 | /<Fi2# M8 x30 Bolt M8 x 30 1
7 | GB/T5783 -2000 | /< fi8#e M8 x 20 Bolt M8 x20 2
8 | 495B -33000 HLIH R % 25 Piping assembly 1
9 | 490B -33005 Hp Gasket 1
10 | GB/T6170 -2000 | 42.# M8 Nut M8 2
11 | GB/T899 ~1988 | FUkiZAE M8 x38 Stud M8 x 38 4
12 | 495B -31100A | HLihEyESSE01E Screen filter 1
13 | 495B -31006A LIRSS 0il filter gasket 1
14 | 495B-31005A | HLMES Cover, oil pump 1
15 | GB/T308 -1989 | 4KEk 10 Steel ball 10 1
16 | 495B -31003 PR 1 38 3 Spring 1
17 | 495B -31002 VR EA2ET Screw 1
18 | GB/T6171 -2000 | /NAHREE M14 x 1.5 Nut M14 x1.5 1
19 | GB/T6173 2000 | BB Nut M14 x 1.5 1
20 | 495B -31007 VIR 2 8 Cover, oil pump gasket 1
21 |495B -31202A NEET Inner rotor 1
22 | 495B -31008A INEEF Outer rotor 1
23 | 490B -31201 IR Shaft of oil pump 1

<35 .



498BPG W HIKE JKHERME  Cooling water pump and fan assembly

.36 -



498BT W HI/KE XFEERH  Cooling water pump and fan assembly

.37 -



BHIKEE RS Cooling water pump and fan assembly

e ® = % R BE| # IF
No. Part No. Name Q’ty | Remark
1 | GB/T5782 -2000 | /NFiEe M8 x45 Bolt M8 x 45 4
2 | GB/T93 -1987 MR INE 8 Spring washer 8 4
3 | 490B -41100 R R Fan 1
4 | 490B -41003 XU iR Gasket 1
5 | 490B -41002 KU B4 Fan pulley 1
6 | 490B -41001 R Fan belt 1
7 | cB/T6178 2000 | L EEFATFHAERE Nut M10 1
8 | GB/T93 - 1987 BASEHE 10 Spring washer 10 1
9 | 495B -42011 KiE Q235 - AF Washer Q235 — AF 1
10 | 495B -42001 R R Fan pulley hub 1
11 | GB/T893.1 -1986 | $4[& 40 Snap ring 40 1
12 | GB/T278 - 1989 & 6203 Bearing 6203 2
13 | 495B -42003 Bh&FRE Sleeve spacer 1
14 | GB/T1099 -1979 | % 5x19 Key 5 x 19 1
15 | 495B -42002 KM Water pump shaft 1
16 | GB/T5782 -2000 | #2#: M8 x 80 Bolt M8 x 80 1 |498BPG
GB/T5782 -2000 | #2# M8 x70 Bolt M8 x 70 1 | 498BT
17 | GB/T96 - 1985 g 8 Washer 8 1
18 | 495B -42004 TKF Ak Water pump housing 1
19 | GB/T1152 -1989 | #i#F 0il cup 1
20 | 495B -42005 TR AR AT Gasket 1
21 | GB/T5782 -2000 | /NFAi2#2 M8 x65 Bolt M8 x 65 3 |498BPG
GB/T5782 -2000 | /Nf4R#e M8 x55 Bolt M8 x 55 3 | 498BT
22 | 495B -42007A 7K R AR Aef 1 Gasket 1 |498BPG
490BT -42011 IKESBRE Shim 1 | 498BT

.38 -



BHIKE KRG Cooling water pump and fan assembly

5 % % i3 HE| & IE
No. Pari No. Name Q’ty | Remark
23 | 495B -42006A TKE R Back plate 1 | 498BPG

490BT - 42006 KRR Back plate 1 | 498BT
24 | 495B - 42008 IKFEM4E Water pump impeller 1
25 | JB/T5086 - 1991 7k & Water seal 1
26 | 490BT -42010 KERL Water pump connector 1 | 498BT
27 | 495BT -42007 TK IR e 4 Gasket 1 | 498BT

.39 .



. 40 -

KA R 4T

Fuel supply system assembly

\,



PRIMAEVM 24t Fuel supply system assembly

75 AV =2 % FR BE & IFE
No. Part No. Name Q’ty | Remark
1 | 490B-21002 -1 | WS 24K Gasket 1
2 | A498B -21000 LT Fuel injection pump 1
2 CR/™M0 1 —10QQ ﬁﬁ%%%ﬁ;ﬁ?%%& D-~.1ls M&K o N& 2
J L/ L. 1 1700 M6 X?_S DULL IVIU A LU J
4 |490B -23501 €% Clamp 6
5 | 490B -23502 B Rubber gasket 6
6 | GB/T93 -1987 TREEINE 6 Spring washer 6 3
7 | GB/T6172 -2000 | faigAE M6 Nut M6 3
8 | 495B -22000A % 7T 2% Fuel injector 4
9 | 490B -25100 W53 2% | S 3 Injector leak - off pipe 1 |498BPG
490BT -25100 BEyhas BB S Injector leak - off pipe 1 | 498BT
10 | 490B -23100 B MR o cYjinder high pressure |y 495ppg
490B -23100 -1 | HE—f R EaEappp Lo OYiinder high pressure | | 4ogpy
11 | 490B -23200 BEEEMAE e o ofinder high pressure |y 4o8ppg
490B -23200 -1 | WM EMER hg Opinder high pressure | | gogpy
12 | 490B -23300 5 = AT R A S ?;;‘1 flfllf:de' high pressure | | | 498BPG
490B -23300 -1 | WM REMEIPE oo CYpnder high pressure | | yogpy
13 | 490B - 23400 EIE R EME I o jinder high pressure |y ) 498ppG
490B -23400 — 1 | 5 JU&T 75 FE B ¥4k 4th cylinder high pressure 1 | 498BT
fuel tube
IEESEMEMZEDEM  Fuel supply tube from
14| 4908 -25200 HEEMS fuel filter to injection pump 1
15 | 490B - 24000 Sk i 58 Fuel filter 1
16 | GB/TS7.1-1985 | 48 8 Washer 8 2
17 | GB/T93 -1987 TSR 8 Spring washer 8 2
18 | GB/T5783 -2000 -| 42k M8 x 30 Bolt M8 x 30 2
HiMEZIBIESS M Fuel supply tube from
19 | 490B -25300 B § supply pump to fuel filter 1
20 | 490B -25401 T 2 e sk Fuel supply pump 1

connector

.41 -



M2 & Fuel pump assembly

y,
D

Ui

o
~t



WEYMZR S Yuel pump assembly

e

R 5 & i) HE| & &
No. Part No. Name Q’ty | Remark
1 |Bl1-2 YiPELE Protection cap 4
2 | B4QA003.2 -01 H v R R Delivery valve holder 4
3 | B4QA003.2 -02 | miavik . Spindle 4
4 | B4Q001.2 -03 H:,'?E!] WR R Washer for delivery valve |#&7
5 | B4Q001.2 -04 Hih iR s Delivery valve spring 4
6 | F21.0 H v R (A4 Delivery valve 4
7 | GB6170 -1986 121 M6 Screw Mo i2
8 | GB93 -1987 #.5 6 Washer 6 15
9 | B4Q001 -04 Eralc Washer 8
10 | B4QA003.2 -03 H T iR B Washer for delivery valve 4
11 | B4Q001 -02 AT AR Adjustble washer e
12 | X119A.0 EEM P/Element 4
13 | B4Q001.2 -08 ORI HEIE - 1 seal - 1I 4
14 | B4Q001.2 -10 O RIRIREHIE -V seal - IV 4
15 | B4QA003 -01 W5 E Adjustble gear 4
16 | B4Q001.1 -04 Xk sg i Binder bolt 8
17 | B4Q001 -20 TS BEET Banjo bolt 1
18 | B4QOO1 -25 8 Washer 1
19 | B4Q001 -16 HFFENE Throttle lever case 1
20 | B4Q001 17 B Washer 1
21 | B4QA003.1 -02 #pE Washer 1
22 | B4QA003.1 -01 ek Fuel inlet connection 1
23 | B4Q001 - 18 HEgHE Washer 4
24 | B4Q001 -19 B 15 B Protection washer 2

. 43 .



Wi B  Fuel pump assembly

5 r 5 % i B &
No. . Part No. Name Q’ty | Remark
25 | B4Q001.6 -04 | [EIyfidskug4T Fule back connection screw | 1
26 | GB308 - 1977 HER 6G40b Steel ball 6G40b 1
27 | B4Q001.6 -03 1] ok R Spring 1
28 | B4Q001.6 -02 HE Washer 1
29 | B4Q001.6 -01 W4T Screw 1
30 | B4Q001.1-02 g Washer 2
31 | B4Q001.1 -03 whiE R g Fuel pipe plug 1
32 | B4Q001 -23 BHRAIR4T Fixing pin 1
33 | GB297 - 1994 B4 78 F4li7& 30203  Roller bearing 30203 1
34 | B4Q001.4 -01 A R Camshaft adjustble washer |5
35 | B4QA001.4 -02 | fheHY Camshaft 1
36 | GB1099 - 1979 4 x6.5x16 Shaft 4 x6.5 x 16 1
37 | B4QA001.4 -01 | MyiphlijEst Camplate wBE
38 | GB297 - 1994 [l 4f: 78 FHli7& 30204  Roller bearing 30204 1
39 | B4QA0O1 -04 RS AR Bearing adjustble washer |35
40 | B4QA001.5-01 | O B +iE Seal 1
41 | B4QA001.5-02 | Bhr&=% Bearing cap 1
42 | GB819 -85 BEAT M6 x 14 Screw M6 x 14 4
43 | B4QA0O1 -05 1RpE Protection case 1
44 | GB93 - 1987 HH 14 Washer 14 1
45 | GB6171 - 1986 B8 M14 x1.5 Screw M14 x1.5 1
46 | B4QOO1.1-01 | [ Fuel inlet and back 1
47 | B2-2 BB R Fuel inlet adaptor 1
48 | X4BQA85Y022H | #jp Label 1

<44 .



”ﬁf/ﬂ}?ﬁ.ﬁ‘\ A%, Fuel pump assembly

Fs r % & i oE & O
No. Part No. Name Q’ty | Remark
49 | GB827 -1986 PRIEEENET 2 x5 Label rivet 2 x5 2
50 | B4Q0O01 -01 LR e E ] Feed pump seal 1
51 | B4Q001.1-06 Bk SR Binder bolt 3
52 | B4Q023.1 -02 T sk Connection 1
53 | B4Q023 -02 HE Washer 2
54 | B4Q023 -04 B 15 Bl Protection washer 1
55 | B4Q023 - 03 ot EHARET Fuel inlet and back screw | 1
56 | B4Q001 -07 HEEWE F Pump element spring 4
57 | B4QA001 -02 e Pump element spring 4
58 | B4Q001 -09 HEMETRE Pump element spring 4
59 | B4QA001.3 -01 R ARER 4 Tappet assy. 4
60 | GB29.1 -1988 e M6 x 14 Screw M6 x 14 4
61 | B4Q0O1 - 13 i 247 Plate 1
62 | B4Q001 - 12 JEE T A R Plate seal 1
63 | B4QA003.1-03 | Fik PEmpIRousing 1
64 | GB119 -1986 [RAE4Y D5 x12 Pin D5 x 12 2
65 | B4Q001 -11 H# Washer ’5
66 | B4Q001 -10 EPIBET Fixing screw 5
67 | B4QOOL.1-07 | ikFafes Throttle case 1
68 | B4Q001 -21 EPIVEL:E3 Spring 1
69 | B4Q0O01 -22 6] {3 388 4 ) Ring 1
70 | GB894.1 - 1986 4B 9 Ring 9 1
71 | B4QOO1 06 AT Throttle lever 1

<45 .



<46 -

2 Governor

©
o
N~
o




F#EAE Governor

F5 r 5 R R & O
No. Part No Name Q’ty | Remark
1 | TQFOOL. 1 REREB Fly shaft parts 1
25 |00 (e #$E Washer 1
3 | GB6172 -86 EE M12 x1.25 Screw M12 x1.25 1
4 | TQO01 -03 VA Governor case 1
5 | TQO001.3.1.1-02 BRIEFT Connect shaft 1
6 | TQ001.3.1.1-01 Beeey Connect pin 2
7 | TQO01.3.1 -02 S Pin 2
8 | TQ001.3.1.3 -01 BEEE Connection housing 1
9 | TQ001.3.1.3 -02 JEAEFLAF Adjustable level 1
10 | TQO01.3 -19 TR N Adjustable washer 2
11 | TQ001.3 -18 #whH Washer 2
12 | GB896 -86 FOP4E 3.5 Ring 3.5 1
13 | TQ001.3.1.3 -03 TFIARBR Supporting parts 1
14 | GB818 -85 LT M6 x 10 Screw M6 x 10 1
i5 | GB859 -76 —Zn. D #P 6 Washer 6 i
16 | TQ001.3.1.2.1-01 | JAEMEHEY Hook for spring 1
17 | TQOO1.3 -01 TAE Spring 1
18 | TQO01.3.1.2.1-02 | BER IR Sprine 1
19 | TQ002.1.1.1 -01 TE R Governor shaft 1
20 | GB109 -86 5T 4 x 11 Rivet 1
21 | GB290 -89 Bh7K HK081210 Bearing 2
22 | TQO01.3.1 -03 Wi Diashee 1
23 | TQO01.3.1-04 T8 E Governor lever 2
24 | TQO02.1.1-01 A Spring 1

ik



;‘E;

5 R 5 R HE| & &
No. Part No. Name Q’ty | Remark
25 | GB879 -76 B4 A3 x16 Pin A3 x 16 1
26 | TQ001.3.1.2-02 | {3tk Shaft 1
27 | TQ002.1.1.2 -01 | THAF Lever 1
28 | TQ002.1.1.2 - RE Spring 1
29 | TQ002.1.1.2 - RIEFRIRE Binder bolt case i
30 | GB808 -88 181 M14 Screw 1
31 | TQOO1 - 01 B EH Seal 1
32 | TQOO01.3 -03 JG5¢ Back plate 1
33 | TQO01.3 -12 R BRA B4T Fixing pin 1
34 | TQO01.3 - 13 T Ry 4 Fixing screw 1
35 | TQOO1.2a Yo% Seal 1
36 | TQOO1 - 04 A Washer 1
37 | TQVO1.3 -06 ) sk Plug 1
38 | TQOO1.3 - 04 Frhg Label 1
39 | GB827 -86 14T 2 x4 Rivet 2 x4 2
40 | TQOO1.3 -09 e Shaft 2
41 | GB29.1-88 18 M5 x 10 Boit M5 x 10 2
42 | GBO1 -86 FO42x10 Pin 2 x 10 2
43 | GR6177 -86 18R M8 Screw M8 1
44 | GB860 —-87 #E 8 Washer 8 1
45 | TQO01.3 -10b VAR FH Governor shaft 1
46 | TQO01.3 -11 EIPALS Spring 1
47 | GB3452.1-92 O RIHEIE 9 x1.8 Seal 9 x1.8 1
48 | TQOO1.3 -07 VA A Governer cam 1

. 48 -



#E 2y Governor

Fel R = K HE| % F
No. Part No. Name Q’ty | Remark
49 | GB896 - 86 P4 9 Ring 9 2
50 | TQO01.3 -02 TR Spring shaft 1
51 | GB93 -87 #HE S Washer 5 2
52 | GB29.1-88 12 M5 x 15 Bolt M5 x 15 2
53 | TQ001.3 -08 PR H Washer 2
54 | GB819 -85 1847 M5 x 10 Screw M5 x 10 1
55 | TQ001.3.3 -02 B HhiE Washer 1
56 | TQ002.1.2 -01 S EMERER Connection plate 1
57 | TQOO01.3 - 16 EFVEE S-S Spring 1
58 | GB3452.1-92 O RYUE+HHE 10 x1.8 Seal 10 x1.8 1
59 | TQ001.3.3 -03 EEH Stop shaft 1
60 | GB3452.1-92 O BISEHE 5x1.8 Seal 5x1.8 2
61 | GB896 -86 4 6 Ring 6 2
62 | TQ001.3 -17 T a] Bl Middle shaft 1
63 | TQ001.3 -21 TR ET Fule output pin 1
64 | TQ001.3 -20 #JE Washer 1
65 | GB95 -85 #HE 6 Washer 6 7
66 | GB93 -87 #E 6 Washer 6 7
67 | GB5783 -86 122 M6 x 25 Bolt M6 x 25 7
68 | GB5783 -86 12 M5 x 16 Bolt M5 x 16 2
69 | GB859 -87 #HE 5 Washer 5 4
70 | GB95 -85 #HE 5 Washer 5 4
71 | TQ002.2 -01c BRI 2R Stop trestle 1
72 | GB5783 -86 12 M5 x 14 Bolt M5 x 14 2

.49 .



P Governor

5 A= % K HE & &
No. Part No. Name Q’ty | Remark
73 | TQOO1.5 -02a JEEMR Back plate 1
74 | TQOO1 - 05 Hp Washer 1
75 | TQO01.3 - 15 ENIVBET Fixing position screw 1
76 | TQOO01.3 - 14 H Washer 1
77 | TQOO01.3 -05 g Washer 2
78 | TQ001.3.2 -03 B8RE M16 x 1 Screw M16 x 1 1
79 | TQ001.3.2 - 02 R IESHIEE Rectify bolt case 1
80 | TQ001.3.2 -07 IERIEZR 303 Rectify spring 1
81 | TQ001.3.2 -01 IERRIE 28 TAT Rectify lever 1
82 | TQ0O1.3.2 -06 B8R M10 x 1 Screw M10 x 1 1
83 | TQ001.3.2 -04 MBS ESRE Adjustble bolt case 1
84 | GB73 -85 TRTIRZERET Screw M5 x15 1
85 | GB6172 - 86 183 M5 Screw M5 1
86 | TQ001.3.2 -05 Eiad Protection cap 1
87 | GB3081 -82 LAEIEL Lead seal wire WE
88 | R001 -01 LAE Lead seal 1

.50 -



13

S

Starting motor assembly

.51 -



B ALE Y  Starting motor assembly

e PR
No. Name
1 EERET M5 Screw M5
2 PR Baffle
3 BB One - direction clutch
4 HERE Mo Boit M6
5 GIES Drive housing
6 R R T S48 14 Solenoid & drive lever
7 X Armature
8 ikl S Rubber casing
9 Mo Field case assemblies
10 g Brush housing
11 JE5% Back housing
12 RERET M4 Screw M4
13 EE R M6 Bolt M6

« 52




FTHAKHEPLERM Charging generator assembly

.53.



FoH R H LA, Charging generator assembly

Fe r 5 PR e & &
No Part No Name Q’ty | Remark
i |490B -52000 TR AHEY Charging gengerator i
2 [ 495B -53001 KPR Adjusting lever for generator 1 {498BPG
495BT -53001 -1 | K Adjusting lever for generator 1 | 498RT
3 | GB/T97.1 -1985 J-HEE 8 Washer 8 1
4 | GB/T93 -1987 ST 8 Spring washer 8 1
5 | GB/T5783 -2000 22 M8 x25 Bolt M8 x 25 1
6 | GB/T5782 -2000 B2 M10 x 80 Bolt M10 x 80 1
7 | GB/T97.1-1985 | -8 10 Washer 10 1
8 | GB/T93 -1987 EEIEE 10 Spring washer 1
9 | GB/T6170 -2000 R 10 Nut 10 1
10 1B M16 Nut M16 1
11 %%ﬁ@ 16 Gasket 16 1
12 )42 Pulley 1
13 X Fan 1
i4 N Inside spacer i
15 Bl 25 Bk Drive housing assembly H
16 EF B Stator assembly 1
17 BT B Rotor assembly 1
18 EERR Drive end assembly 1
19 2 FE 8 M5 Tightening bolt M5 4

.54 .



AL IR TE A% 5 AL

Oil filter assembly

.55 -



AL 38 7 A

Oil filter assembly

Fs R 5 % R HE &
No. Part No. Name Q’ty | Remark
1 |490B -32000B PLbiEE s B Oil filter 1

.56 -



